
Package leaflet: Information for the user 

 

 

<invented name> 2 mg capsules, hard 

Loperamide hydrochloride 

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 2 days. 

 

What is in this leaflet 

 

1. What <invented name> is and what it is used for 

2. What you need to know before you take <invented name> 

3. How to take <invented name> 

4. Possible side effects 

5. How to store <invented name> 

6. Contents of the pack and other information 

 

 

1. What <invented name> is and what it is used for  

 

Invented name contains loperamide which belongs to a group of medicines called antidiarrhoeals. These 

medicines treat the symptoms of sudden, short term diarrhoea (“acute” diarrhoea). It works by making the 

stools more solid and less frequent. 

 

<invented name> is used for the symptomatic treatment of acute diarrhoea in adults and children aged 12 

years and over. 

 

 

2. What you need to know before you take <invented name> 

 

Do not take <invented name>: 

- if you are allergic to loperamide or any of the other ingredients of this medicine (listed in section 6); 

- if it is for a child aged under 12; 

- if you have blood in your stools and a high temperature; 

- if you have inflammation of the large intestine (for example, pseudomembranic colitis due to the use 

of antibiotics, or ulcerative colitis). 

 

Warnings and precautions 

Although <invented name> stops diarrhea, this medicine does not treat its cause. If possible, the cause of 

diarrhea should be treated in another way. 

 

When you have diarrhea, your body can lose large amounts of fluid and salts. You need to replace this lost 

fluid by drinking more liquid than usual. This is especially important for children.  

You can buy at pharmacy special powder containing sugar and salts (known as rehydration drinks) to help 

your body replace the fluid and salts lost during diarrhea. Such drinks are especially suitable for children. 

 



The therapeutic effect of <invented name> is usually observed within 48 hours. If you are not getting better 

within this period, you should stop taking <invented name> and contact your doctor. 

 

If you have AIDS and your stomach becomes swollen during <invented name> treatment, stop taking this 

medicine immediately and contact your doctor. 

 

If you have liver disease, consult a doctor before taking <invented name>, since medical care might be 

necessary during the treatment. 

 

If you develop bowel obstruction or constipation, stop taking <invented name> and consult your doctor. 

 

Do not take this product for anything other than its intended use (see section 1) and never take more than the 

recommended amount (see section 3). Serious heart problems (symptoms of which include fast or irregular 

heartbeat) have been reported in patients who have taken too much loperamide, the active ingredient in 

<brand name>. 

 

Children 

<invented name> should not be used in children aged under 12 years. 

 

Other medicines and <invented name> 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

In particular you should tell your doctor or pharmacist if you are taking any of the following medicines: 

- ritonavir (used to treat HIV); 

- quinidine (used to treat an abnormal heart beat); 

- oral desmopressin (used to treat excessive urination); 

- itraconazole or ketoconazole (used to treat fungal infections); 

- gemfibrozil (used to reduce cholesterol level in the blood); 

- other medicines that slow down or speed up movement in the gut. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

 

Do not to take <invented name> during breast-feeding, as small amounts of this medicine may get into your 

breast milk. 

 

Driving and using machines 

This medicine may make you feel tired, dizzy or drowsy. If affected, do not drive or operate machinery. 

 

<invented name> contains lactose. 

If you have been told by your doctor that you have intolerance to some sugars contact your doctor before 

taking this medicine.  

 

 

3. How to take <invented name> 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Adults and children aged 12 and over 

Take two capsules (4 mg) to start treatment. After that, take one capsule (2 mg) after every loose stool. 

 



You can take <invented name> at any time of the day. Swallow each capsule with a drink.  

 

If you need to use <invented name> for more than 2 days because of persisting diarrhoea, stop taking 

<invented name> and talk to your doctor. 

 

Do not take more than 6 capsules in a 24-hour period. 

 

Use in children 

Not for children aged under 12. 

 

If you take more <invented name> than you should 

If you have taken too many <brand name>, immediately contact a doctor or hospital for advice. Symptoms 

may include: increased heart rate, irregular heartbeat, changes to your heartbeat (these symptoms can have 

potentially serious, life-threatening consequences), muscle stiffness, uncoordinated movements, drowsiness, 

difficulty urinating, or weak breathing.  

Children react more strongly to large amounts of <brand name> than adults. If a child takes too much or 

shows any of the above symptoms, call a doctor immediately. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects (may affect up to 1 in 10 people): 

- headache,  

- feeling dizzy, 

- constipation,  

- wind (flatulence),  

- feeling sick (nausea) 

 

Uncommon side effects (may affect up to 1 in 100 people): 

- drowsiness, 

- stomach pain or discomfort,  

- dry mouth,  

- being sick (vomiting),  

- indigestion (dyspepsia). 

 

Rare side effects (may affect up to 1 in 1,000 people): 

- allergic reactions which can produce swelling of the face, eyes, tongue and/or lips, difficulty breathing 

and/or swallowing or itching,  

- uncoordinated movements,  

- abnormal increase in muscle tension (hypertonia),  

- loss of consciousness or reduced level of consciousness (passing out, feeling faint or less alert),  

- narrowing of the pupils of the eye,  

- blockage of the gut (ileus, including paralytic ileus),  

- abnormal enlargement of the intestines (megacolon, including  toxic megacolon),  

- swollen stomach,  

- swelling of the face and mouth (angioedema), 

- skin rash, including Stevens-Johnson syndrome (serious illness with blistering of the skin, mouth, eyes 

and genitals), erythema multiforme (skin and mucosal vascular disease), and toxic epidermal 

necrolysis (serious illness with blistering of the skin),  

- hives,  

- itching,  



- difficulty to pass urine (urinary retention), 

- feeling tired. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed 

in this leaflet. You can also report side effects directly via the national reporting system listed in Appendix 

V*. By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store <invented name> 
 

This medicine does not require any special storage conditions. 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton, blister pack and bottle. The 

expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What <invented name> contains 

- The active substance is loperamide hydrochloride. Each hard capsule contains 2 mg of loperamide 

hydrochloride. 

- The excipients are: capsule content -  lactose anhydrous, maize starch, talc, magnesium stearate, 

polysorbate 80, silica colloidal anhydrous; capsule shell - titanium dioxide (E171), iron oxide yellow 

(E172), indigo carmine (E132), erythrosine (E127), iron oxide black (E172), gelatin, sodium 

laurilsulfate, purified water; imprint ink – shellac,  iron oxide black (E172), potassium hydroxide.  

 

What <invented name> looks like and contents of the pack 

<invented name> is supplied in green colored cap and grey colored body, size ‘4’ hard gelatine capsules 

imprinted with black ink ‘C’ on the cap and ‘24’ on the body, filled with white to off white powder. 

 

<For CMSs only> 

PVC/Aluminium blister contains 10 capsules. Each carton contains one blister (pack size 10 capsules) or two 

blisters (pack size 20 capsules). 

Not all pack sizes may be marketed. 

 

<For RMS only> 

PVC/Aluminium blisters contains 10 capsules. Each carton contains one blister (pack size 10 capsules) 

 

Marketing Authorisation Holder and Manufacturer 

 

Marketing Authorisation Holder 

DH-norm s.r.o. 

Oldřichovice 44, Třinec 739 61 

Czech Republic 

 

Manufacturer 

WALMARK, a.s. 

Oldřichovice 44, Třinec 739 61 



Czech Republic 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

 

[To be completed nationally] 

 

This leaflet was last revised in  

 

[To be completed nationally] 
 

 


